iR ERBAE

[ Parts No. 522-169-1001 ]

Instruction Manual

ETX ] YOSHIMURA

WIND ARMOR NK - SV630

Applicable model #RHEE Usage notes A LEDTEE

e Be sure to read this manual carefully before starting the installation.

SUZUKI “SV650” VP55B (16-21) .
VP55E (22-)

Yoshimura Japan will not bear any responsibility for any losses

caused by improper use or installation of this product.

e This manual must be retained until the product is scrapped.

o CERMAETICHT REIKGAZEEHFTALTIEL,

o AHGDBEST-HERAPRYMFTICE>TELBEITONTIEH4EE
—UZ0EXREEVFERA,

o COERGHAER. AEBHIHESNSIETHEEICREL TS,

Safety Precaution 2 EDTZE

#& 4= Itindicates potential hazard that may cause serious accident.
/N WARNING Bt 5gie i monms)ss.

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HEOIWMYMFFIEEDGERE. MBEEE T HANTOTIZSELY,
BRYMTORBREEESRAEFE Y —ERTR a7 IVIZEREDAE. BEFEICH-TESLY,
RILROFTYRIH—ERTZaTIVIZRVRE LY TRED4FFEL TS,
ETRICEEPLHADOIREZEGENRKELIGE X BELICEMERERGEFMIFELIE ., ETEFLELTZIL,

=z It indicates potential hazard that may cause injuries or product damages.
/\ CAUTION EE  piscmsonansonm-ms.

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.

Ware gloves not to get injury when installing products.

HROWMYMFIE BT IO T ITF—DRREEFIZToTEE,

HAOEMYMFIT L, FEAZATERE T 2ICRESE TITH> TS,

HEORYMFITIF. /A—TJGEEFEAL. HEDIYDHITERLTIToTEEL,

Set contents EYFAE

No. Parts No. & Description % Qty. &
1 522-196-1010 Screen 1
2 522-169-1010 Sub Plate 1
3 522-169-1020 Base Plate 1
4 522-169-1030 Support Plate 1
5 522-380-1040 Flange Button Bolt M5x20 5
6 522-196-1060 Well Nut 5
7 522-196-1070 Nylon Washer 4
8 522-169-1040 Stepped Bolt M5x8x8 2
9 522-169-1050 Washer 2
10 522-150-B200 Black Button Bolt M6x15 2
11 904-218-6000 Decal L=85mm 1

Screen (No.1) and Decal (No.11) are not shown in the Fig.1.
29— (No.D)B LUV RTYH—(No. 1) [ERICA-TLEE A,

Wind Armor 221205 TK 1/3



Installation BR{1+753%

1. According to the service manual, remove
meter center cover, meter left & right
covers assy and left & right top bridge
bolts (Fig.2).

2. Thenremove meter left and right covers
from meter center cover.

1. A—B—t B3 —hIN\— A—B—FEHH/\—,
by T Ty ORILMFig.2)EH—E XY =2
TILIZHE>TRYSNLET,

2. A—R—BRA—HIN—M5, A—F—FE"H

i-d—o

3. Drill a2 9.6 mm hole at the marking position
(Fig.3) on back of the meter center cover
and attach a well nut (No.6) from outside.

4. Put meter left and right covers back on
meter center cover.

5. Reinstall assembled meter cover and
meter left & right covers on the original
position.

3. L= A—=E—t 2 3—HN\—DERIZH S
I—F 2 DAEE(Fig.3)IZ. ¢ 9.6mmDIE
Ii';ﬁ _(;_' )L R(No.6)ZESMEIAVSERY 41 1+

4. FIE2THL=A—2—EH D/ \—ZR]Y
+%£9,

5. A—R—HN—EBUEKIZRYFITET, Fig. 3

NOTE

When reinstalling the meter cover assy, put bolts on the cover in advance and screw them. It
prevents stepped bolts to brake meter cover.
AN—FBY T BER RILEDEETHN—Z A BISRWNKIITRE DT LD TZELY,

Wind Armor 221205 TK 2/3



10.

11.

12.

10.
11.

12.

Referring to Fig.5, attach base plate
(No.3) using flange button bolt M5x20
(No.5), 2 of stepped bolt M5x8x8 (N0.8)
and 2 of washer (No.9).

. Attach sub plate (No.2) and support plate

(No.4) on base plate (No.3) and
temporary mount them with 2 of black
button bolt M6x15 (No.10).

Fig.1x5& &2, 750 UREaURILE
M5x20(No.5). EZ{FERJLEM5x8x8(N0.8).
7w —(No.9), ZFEALA—XTL—b+
(No.3)Z Y fFITE T, (Fig.5)
Fig.1Zz5%&(2, ERFVRILE
M6x15(No.10)&ERAL. ¥ TTL—k
%\I_(;_.Z)&'U‘ﬂ'f—hjlz—F(NoA)’é{&fﬁ%&)L,

Adjust the position of support plate (No.4)
and temporary mount it with left & right top
bridge bolts.

Tighten 2 of black button bolt M6x15
(No.10) mounted at step 7 and torque
them with 9N/m.

Referring Fig.6, tighten left & right top
bridge bolts mounted at step 8 and torque
them with 23N/m.

Install 4 of well nut (No.6) on sub plate
(No.2).

Put nylon washer (No.7) through button
bolt M5x20 (No.5), and mount screen with
4 of these button bolt M5x20 (No.5).

Put Decal (No.11) on any position.

FIELTERYN LM T Iy DRIV E
FAL, Y R—rTL—FNo.H)DRLEZF
FEELGALRFEOLET,
%}%ﬁ;ﬁﬁfﬁmbtrﬁ)wa ON-mTAEED
L o

FIES TR #HEHLI=7RILEE23N-mTARKED
LF9, (Fig.6)
HITTL—FN0.2)D4DDRIZHT)LFVE
(No.6)ZERYfFI+ET

75 URARILEM5Xx20(No.5)IZF /Ay
vy —(No.7)&E@EL. RV')—2(No.1)%&
WMYFTET  FEDLBEIZRTYA—

(No. 1) ZBEYFTITE T,

NOTE
Check that there is 1 mm or more clearance between screen (No. 1) and support plate (No.4).
Adjust the position of each part and keep the secure clearance if it is less than suggested value.
WYt T, X91)—>(No.1) B R—bTL—FNo.4) DR/ TS AN EALIMmE EHDMFERL
TLEZEW IMMU T DS EIE S RO UBEZRABLI T I REEERLTIZEL,

. . : . _ ) _ Yoshimura Japan Co.,Ltd.
If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling 6748 Nakatsu, Aikawa-machi, Aiko-gun

dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or Kanagawa-pref. 243-0303 Japan
loss caused through using this product.

MR)AV LZDF I
HEITFEEOHIEEEMYMFTRUFERZHLEL, &) AL OO ETITHEHKCEZIL, T243-0303 HZ)IE % 5 EDE 1| BT 26748
#. AEALOFERAICERTAEEIC OV TIEHELIEZZFOEEE—VAVERA, TEL: 0570-00-1954

http://www.yoshimura-jp.com

Wind Armor 221205 TK 3/3



